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FCC RF Test Report Report No. : FG061509-03D

Occupied Bandwidth

Mode FR1 n2: OB BW(MHz) / DFT-S OFDM

BW 5MHz SMHz 10MHz 10MHz 20MHz 20MHz

Mod. PI/2 BPSK QPSK PI/2 BPSK QPSK PI/2 BPSK QPSK
Lowest CH 4.45 4.49 8.87 8.89 17.86 17.74
Middle CH 4.46 4.45 8.91 8.89 17.74 18.02
Highest CH 4.47 4.44 8.89 8.91 17.78 17.9
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D
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FCC RF Test Report

Report No. : FG061509-03D

FR1 n2 / 10MHz / DFT-S OFDM

PI/2 BPSK
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Report No. : FG061509-03D
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wamanas. FCC RF Test Report

Report No. : FG061509-03D

Conducted Band Edge

FR1 n2 / 5MHz / DFT-S OFDM BPSK
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Report No. : FG061509-03D

FR1 n2 / 5MHz / DFT-S OFDM BPSK
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wamanas. FCC RF Test Report

Report No. : FG061509-03D

FR1 n2 / 5MHz / DFT-S OFDM QPSK
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FR1 n2 / 5MHz / DFT-S OFDM QPSK
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Report No. : FG061509-03D

FR1 n2/10MHz / DFT-S OFDM BPSK
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FR1 n2/10MHz / DFT-S OFDM BPSK
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8Bpurious Emissions Spurious Emissions
RangeLow |  Rangeup | REBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALImit
30,000 MHz | 1.000 GHz 1.000 MHz G46,43428 MHz —45.06 dBm -3z06 e | || 30,000 MHz | 1.000 GHz 1.000 MHz 543.04098 MHz ~45.24 dBm 3224 0B
1.000 GHz | 1.840 GHz | 1.000 MHz | 1.82720 GHz -45.30 dem | -32.30 d& 1.000 GHz 1.840 GHz 1.000 MHz | 1.78060 GHz | -45.30 dém | -32.30 d&
3.000 GHz | 1,000 MHz | 2.63022 GHz -43.34 dBm | -30.34 dB. 1.920 GHz 1,000 MHz | 2.63814 GHz -43.75 dbm | -30.75 dB
iz | 1.000 MHz | 6.92142 GH: -39.40 dém | d 3 z 1.000 MHz §.94292 GHz |
9,000 GHz 1.000 MHz 12.78478 -40.33 dém 3 9.000 GHz 1.000 MHz 12.79928 GHz -40.41 dém
13,000 GHz 18.500 GHz 1.000 MHz | 17.89237 GHz -35.72 dbm | 22,72 dB 13,000 GHz 1.000 MHz 17.58537 GHz -35.57 dim
[ ] I ee [ )

Highest Channel / 1RB

L ] G
' v
Ref Level 0.00 dém Offset 14,70 d& Mode Auto Swesp
SGL Count 100/100
@1 AvaPwr
Limit ri ack
{0 ddRE IRIOUS Y INE ARG
SPURLC NE_ABS
-20 dBm
-30 dBm
40.dB o, A
Lo “ e =
|
-0 dBrm
-70 dBm
-0 dam
20 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
|8purious Emissions
Rangelow |  Range Up | RBW | Frequency | Powerabs | ALim
30.000 MHz | 1.000 GHz | 1.000 MHz | 958.73313 MHz ~45.26 dBm | B
1.000 GHz 1.840 GHz 1.000 MHz | 1.74576 GHz -45.29 dém | 13
1.820 GHz 3.008 GHz | 1.008 MHz | 2.63526 GHz -43.55 dBm | -30,55 di
| 9.000 GHz | 1.000 MHz | 6.91792 -39.57 dbm | 6.57 dB
9,000 GHz 13.00¢ 1.000 MHz 12.78028 G -40.40 dém
13,000 GHz 15.500 GHz 1.000 MHz | 17.898137 GHz -35.62 dBm |
[ ] tiiin ve
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

FR1 n2/20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

o R ] o
v v
fLevel 0.00 dim  Offset 14,70 d& Mode Auto Sweep RefLevael 0.00 ddm  Offset 14,70 dB Mode auto Swesp
L Count 100/100
1 AvgPwr
Limit ¢heck
INE_ABE INE_ABS
-30 dem
- S atind) R — I E.VY.
A il ot . = e ——
0 der e
50 dBm 60 dB
-70 dBm -70 dBm
-aa dam -6 dam
-0 dBm -0 dim
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pis Stop 19.5 GHz
8Bpurious Emissions Spurious Emissions
RangeLow |  Rangeup | REBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALImit
30,000 MHz | 1.000 GHz 1.000 MHz G44.98001 MHz —45.1% dém -3z.32.d8 | (]I 30,000 MHz | 1.000 GHz 1.000 MHz G35,76062 MHz -45.10 dBm -32.10 o8
1.000 GHz | 1.840 GHz | 1.000 MHz | 1.60471 GHz —45.25 dém’ | -32.25 di 1.000 GHz 1.840 GHz 1.000 MHz | 1.77808 GHz | —45.44 dBm- | -32.44 dB
3.000 GHz | 1,000 MHz | 2.62914 GHz -43.82 dBm | -3 1.920 GHz 1,000 MHz | 1.95185 GHz -43.54 dim |
iz | 1.000 MHz | -39.50 dém | 3 z 1.000 hHz 5.93092 GHz |
9,000 GHz 1.000 MHz -40.55 dém 9.000 GHz 1.000 MHz 12.78528 GHz
13,000 GHz 18.500 GHz 1.000 MHz | 17.88537 GHz -35.72 dbm | 22, I 13,000 GHz 1.000 MHz 17.58937 GHz -35.66 dim
[ ] I ee [ Bj

Highest Channel / 1RB

T |

Ref Level 0.00 d&m Offset 1470 d&
SGL Count 100/100

Mode Auto Sweap

@1 AvaPwr
Limit ri ack
_i0 ddRE IRIOUS Y INE ARG
SPURLC NE_ABS
-20 dBm
-30 dBm
I it N
M"’ L R o
o
-0 dBrm
-70 dBm
-0 dam
20 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
|8purious Emissions
Rangelow |  Range Up | RBW | Frequency | Powerabs | ALimit
30.000 MHz | 1.000 GHz | 1.000 MHz | 979.88256 MHz -44.95 dBm | -31.95 dB
1.000 GHz 1.840 GHz 1.000 MHz | 1.83307 GHz -46.32 dém | -32.32 dg
1.820 GHz 3.008 GHz | 1.008 MHz | 2.63310 GHz -43.79 dBm |
| 9.000 GHz | 1.000 MHz | -39.58 dém |
9.000 GHz 13.00¢ 1.000 MHz -40.47 dém
13,000 GHz 15.500 GHz 1.000 MHz | 17.89137 GHz -35.61 dBm | -22 61 dB
[ ] tiiin ve
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wamanas. FCC RF Test Report

Report No. : FG061509-03D

Frequency Stability

Test Conditions NR n2 (BPSK) / Middle Channel Limit
BW 20MHz i
Temperature Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0015
40 Normal Voltage 0.0022
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0015
10 Normal Voltage 0.0005
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0025
20 Normal Voltage 0.0017
20 Battery End Point 0.0015
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wamanas. FCC RF Test Report

Report No. : FG061509-03D

5G NR n5

NSA

Peak-to-Average Ratio

Mode FR1 n5+66A / 20MHz / DFT-S OFDM
Mod. P1/2 BPSK P1/2 BPSK QPSK QPSK Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 441 3.8 5.94 5.74
Middle CH 4.29 4.38 5.62 5.39 PASS
Highest CH 452 4.7 5.91 4.58
Sporton International (Shenzhen) Inc. Page Number 1 A62 of A331
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=amanas. FCC RF Test Report Report No. : FG061509-03D

FR1 n5+66A / 20MHz / DFT-S OFDM
Lowest Channel / 1RB Lowest Channel / 1RB
Spectrur (=] Spectrur (=]
Ref Level 2370 dim  Offset 3,70 db Ref Level 2370 dam  Offset 3,70 db
0k AQT 1ms & RBW 20 MHz a0 48 AQT 1ms & RBW 20 MHz
0.01 0.01
! N
i “.
. . |
1E T 1E !
& E |
3 1E - gy
8370 Mz Moan Pwr + 20.00 di 8370 Mz Moan Pywr + 20.00 do
G [ ion Function Bamples: 64000 G v Funetion Samples: 64000
| poak | crest | 109 | 1% | _vase | oe10e | Mean |  poak |  crest | 10w | 190 | wase | om0 |
Tracey [ 157 73.19 dbm .45 da 2.41d8 3.65 0B 441a8 447 6B Trace 1 [ 15.02dém | 24.11 dbm ©.00 da 290 dB 516 dB £.94 4B 5.06 a8
T j NI ¥ T I NI v
Middle Channel / 1 RB Middle Channel / 1 RB
Spectrum (=] Spectrum (=]
Ref Level 2370 dim  Offset 3,70 db Ref Level 2370 dam  Offset 3,70 db
b Att 0k AQT 1ms & RBW 20 MHz b Att a0 48 AQT 1ms & RBW 20 MHz
Sl
(@155 View
0.01 0.01 -
e | = \ - .
] XE
\ I
1B 1 1B "
l !
= = |
1E E 1
| | |
F 36,5 Mz Moan Pwr + 20.00 di F 36,5 Mz Moan Pywr + 20.00 do
G [ ion Function Samples: 64100 G ry ion Function Samples: 64000
pPoak | crest | 10% | 19 | ©pass | p.otme | Moan | Paak | crest | 0% | 1% | pams | |
Trace 1 [ 15 Z3.11 dbm .34 d8 2.41d8 371d8 4.29 a8 4L aB Trace 1 [ 15,17 dém | 23.97 dom 5.80 da 25248 .84 dB 5,62 4B 5834
T j NI ¥ T I NI v
Highest Channel / 1 RB Highest Channel / 1 RB
Spectrur (=] Spectrur (=]
Ref Level 2370 dim  Offset 370 d6 Ref Level 2370 dam  Offset .70 d6
W0 g AQT 9855 ps & RBW 20 MHz 3048 AQT 985G ps & RBW 20 Mz
S 1
0.1 .
0.01 0.01 —
.‘ ‘I‘
1B — p
1E4 1E4
S 839.0 iz Moan Pwr + 20.00 di S 839.0 iz Moan Pywr + 20.00 do
G v [ ion Function Samples: 63074 G ry ion Function Samples: 63072
Mean | Paak | crest | 10% | 1% | oamse | 0.01% | Mean | Puak | crest | 1% | 1% | pamse | o010 |
Traco 1 | 1290 dsm | 23581 dem 455 de .45 8 .65 8 4.52 08 46l 08 Traco 1 | 1541 dem | 2449 dam & 06 d8 258 d .03 8 5.01 g8 5.0 a8
——
JL J [ (SRR JL ] [ (SRR
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

FR1 n5+66A / 20MHz / DFT-S OFDM

Pl/2 BPSK

QPSK

Lowest Channel / Full RB

Ref Level 23

Lowest Channel / Full RB

70dEm  Offset 370 di
gk AQT 1ms & RBW 20 MKz

Ref Level

70 dam Offset 5,70 di

a0 R AQT

1ms = RBW 20 MHz

001

14 14 -
‘£ = i
iE iE i
F B340 MHz Mean Pywr + 20.00 d& F B340 MHz Mean Pyr + 20.00 dB
G v [ ion Function Samples: &+00) G y G Funetion Bamplas: 64000
Mean | paak |  crest | 100 | 1% | _wase | oe10e | Mean |  poak | crest | 10w | 190 | wase | om0 |
Trace 1 [ 2058 dém | 24.55 dbm 3.55 d8 16D d& 3.33 08 3.80 a8 3.54 db Trace 1 [ 15.64 dém | 25.73 dom © 08 db 2.75 d8 75 08 5.7 a8 554 a8
I j [T Il i e
Spectru !“”| Spectru T‘l‘”\
Ref Level 2370 dém  Oftset 370 db Ref Level 2370 dom  Offset 5,70 db
o art wEk AQT 1ms ® RBW 20 Mz o art andE AQT 1ms = RBW 20 Mz
0.01 0.01
\.
\ \
e sersnbil | o
(B 3
| i
1E - 1E W
F 8365 Mz Mean Pywr + 20.00 d& F 8365 Mz Mean Pyr + 20.00 dB
G ry [ ion Function Bamples: 4000 G ry Function Bamples: 84000
| Poak | crest | 10% | 19 | pams | Moan___ | Paak | crest | 0% | 1% | pams | |
23.15 dbm 4.0 dB 2.03 d8 39108 4.38 db Trace 1 [ 15.82 dém | 25.42 dom 5.50 dB 2.58 dB %.55 08 5.3 a8
T I T

Highest Channel / Full RB

Highest Channel / Full RB
Shectrur (=] Shectrur (=]
Ref Level 2370 dém  Offset 3.70 dé Ref Level 2370 dam  Offset 3.70 dé
-:rt W0 6B AQT 1ms & RBW 20 MHz -::rt 0EE AQT 1ms & RBW 20 MHz

0.0
X
1E-03: v P
|
‘
1E4 l

:F 839.0 MHz

0.01

Moan Pwr + 20.00 di F B39.0 Mz Moan Pywr + 20.00 do
G ry [ ion Function Bamples: 4000 G ry Function Bamples: 84000
Mean | Paak | crest | 10% | 1% | ©pase | 0ot | Mean | Paak |  crest | 0% | 10% | pass | 0019 |
Traco 1 | 1502 dsm | 2294 dem 4.92 do sasde .20 8 4.70 08 7 0B Traco 1 | 1510 dem | 23.00 dam 4.90 do Zasde .03 4,58 08 4,78 a8
T j NI ¥

anmn e
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SPORTON LAB.

FCC RF Test Report Report No. : FG061509-03D

26dB Bandwidth

Mode FR1 n5+66A : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz SMHz 10MHz 10MHz 20MHz 20MHz
Mod. PI/2 BPSK QPSK PI/2 BPSK QPSK PI/2 BPSK QPSK

Lowest CH 4.87 4.7 9.41 9.25 18.58 18.62
Middle CH 4.9 4.71 9.21 9.23 18.82 18.62
Highest CH 4.72 4.75 9.41 9.25 18.7 18.66
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

FR1 n5+66A / 5MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

Ref Level 2370 dom  Offset §.70 db = RBW 100 ks RetLavel 2370 dom  Offset 3,10 db w RBW 100 o
e At 30UE SWT 19 s @ VBW 3I00kH:  Mode Auto FFT o Att 0GR SWT 195 w VBW 300kH:  Mode Auto FRT
SGL Count 1007100 SGL Count 1007100
Pk Max (@17
20 dim—rt 12,70 0 20 df -
My 2640000 »
| X |
10 -+ 10 de - e s
f e I Bl et N 4.4750000 T l
0 dim—r- I - “ g 0 dem—1- -
4 1h T " 4
-0 T -10
¥
20 dem—} 20 dBm—t 2
r
-30 dBm = -3, By £
AP = T Y =
o o db
50 dB -50 de
-£0 B &0 o
-0 70
CF 826.5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | A-valus | ¥-value |__Function | | Type | Rst | Tre | | Y-value |__Function |
ML 1 5.4 M 12,70 dam ndB dowr M1 T 3.10 dam ndB dowr
T 1 -13.43 dam 8 T1 1 E iz | -12.24 dgm 8
T2 1 ~13.30 dam 3 factar T2 1 123,843 MHz -13,67 dam 3 factar

Middle Channel

Middle Channel

Offsat 5,70 db = RBW 100 ki 70dam  Offset 3,70 0B = RBW 100 kHr
SWT 1005 @ VBW 3004H: Mode Auto FET GB SWT 195 w VBW 3004Hz  Mode Autg FFT
1007100
CETER] 12.71 ol 20 dim—rV- TR
13610000 ¥ ]
10 T S S .V y 10 doen— g ; ~/\
W [ A\ 2.905000000 » \n a
P — I | 170.5 5 \
b 1
-tod i o j L
20 o . 208 | |
\ J 0

=30 g - -30 diin A ——
40 d 40 d
-50 o8 -50 di
60 sod
70 70
OF A36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz, 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value | _Function | | Type | Rst | Tre | *-valus | Y-value | _Function | |l

2 1] 83618 WHE 12,71 d8m a8 dowr M1 1] 837799 WHE | 1239 dam a8 dowr

T1 i 234,012 MH2 -13.31 dam ridd 1 i 834 132 MHz | -14.23 dam ridd

T2 1 838,318 MHz -13.11 dém g factor T2, 1 830,643 HH: -12,73 dém g factor

Highest Channel

Highest Channel

Ref Level 2370 dbm  Offset 3,70 db = RBW 100 tHr Ref Level 2370 dbm  Offset 3,70 06 = RABW 100 thr
S B0GE BWT 19 s @ VBW I00LHI  Mode Auto FFT o At 48 SWT 1905 @ VBW 300LHz  Mode Auto FFT
ot 100/100 SGL Count 1007100
(@ 10k May
ETET] 20 dam—F DETER 19.04 o
| — ‘ ) ¥ 142.79900
st o \ G PP faym .
SV \ 1.7 [ \ 4.755000000 Mz
0 Ham—t— ! .1 o dam—t- I i = \ 176,49
| 1
’ | 7 ’ |
-10 T + = -0 ¥
¥ \
| / A |
-2t o - : 20l
4.‘ A\
=30 g8 30 d8 =
Y \ 2y
I \ Abvapta
Vi =3 v Atk
| \
=50 dB T =50 dB
60 B &0 o
-0 70
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | *-valus | Y-value | _Function | | Type | Rst | Tre | Y-value | _Function | |
2 1] 845,27 HE 12,75 dam a8 dowr £ 725 WHz M1 1] 14.32 dam a8 dowr
TL 1 B4 122 MH2 -12.34 dam e 25.00 dB Tl 1 -12.14 d8m e
T2 1 548,843 MH2 -13.55 dam q factar 178.1 2. 1 -11.93 dém q factar
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wamanas. FCC RF Test Report

Report No. : FG061509-03D

FR1 n5+66A / 10MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

Ref Level 2370 dom  Offset §,70 db = RBW 100 Hir RetLavel 2370 dom  Offset 3,10 db w RBW 100 Hir
e ALt 30UE SWT 379 .s @ VBW I00kH: Mods Auto FFT e ALt 0GR SWT 3790ps w VBW 300kH:  Mode auto FRT
Sl Count 1007100 S6GL Count 1007100
Pk Max (@17
20 dim—rt 20 dif
10 - N TAA T Y LT 10 day T A
AW IR A v S y o
e | 0 dim—1- — |
1 ¥
: i' | lus fing
pAT T T R e
LA R M\A N =
™ W
-50 o8 -50 di
-£0 B &0 d
70 70
OF 029.0 MHz 1001 pts Span 20.0 MHz CF 820.0 MHz, 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | A-valus | ¥-value |__Function | | Type | Rst | Tre | *-valus | Y-value |__Function |
M1 T 632,976 WP 12,21 3m a8 dowr M1 T 627561 MHEZ 10.42 93m a8 dowr
T 1 824,045 MH2 -13.50 dam 8 T1 1 824 165 MHZ | -15.02 dam 8
T2 1 -13.34 dam g factor T2, 1 833,416 HHz -13,70 dém g factor

Middle Channel

Middle Channel

Ref Level Offsat 5,70 db = RBW 100 ki 70dam  Offset 3,70 0B = RBW 100 kHr
o AL SWT 37005 @ VBW 300 kHz  Mode Auto FFT 6B SWT 379055 w VBW 300kHz  Mode Autg FFT
S unt 1007100
M
T CETER] 20 dam—F CEED
T | vy
= n 10 da - o
ARy LOBOMO i,au.‘"'L‘,‘f YL
~ 0.9 0 dem—1- - |
] [ |
+ 10 di - ’ +
- 20 o . 4
oo 2 # 1‘ U
-3 ek
1 T L Y ey VW
WA H JWH
-0 o L
-50 o8 -50 di
-£0 B &0 de
70 70
OF A36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz, 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value | _Function | | Type | Rst | Tre | *-valus | Y-value | _Function | Rasult |l
2 1] 8360 WMHE 12.13 dam a8 dowr M1 1] a7 11,01 98m a8 dowr oF
T1 i H3L.705 MH:2 -15.52 dam ridd 1 i a3y iz | -16.07 dam ridd
T2 1 540,316 MH: -12.16 dam g factor T2, 1 540,935 HHz -16.10 dam g factor

Highest Channel

Highest Channel

Ref Level 23 70 Jom  Ofset 3,70 0B = RBW 100 o7 Ref Level 2370 Jom  Ofset 3,70 0B = RBW 100 o
e au S00E SWT 37005 w VBW 3004HZ  Mode Auto FFT o At 48 SWT 370 0s & VBW 300LHz  Mode Auto FFET
suft 1007100 SGL Count 1007100
(@ 10k May
12140 20 ditm
145.9790 >
10 dee
9,41 1000000 Mz 9251000000
o) 0 dim—1- a1.9)
10 di i
¥
— | \
20 v
" |
A I
30 - b - e
0 A, o v
0 urku‘.— M At
50 o 50 e
60 &0 o
70 70
OF B844.0 MHz, 1001 pts Span 20.0 MHz CF 844.0 MHz, 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value | _Function | | Type | Rst | Tre | *-valus | Y-value | _Function | |
2 1] 45,370 HE 12.14 dam a8 dowr M1 1] B34 739 WHE | 10,73 dam a8 dowr
T1 1 839,005 MHz rida Tl 1 839,205 MHz ~16.55 d8m rida
12 il 543,410 M2 G factar T2 il 543,456 1HD | -15 12 dam G factar
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SPORTON LAB.

FCC RF Test Report Report No. : FG061509-03D

FR1 n5+66A / 20MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

Offset 3.70 dé = RBW 30
SWT 189 s = YBW 1 MH:z

Mode Auto FFT

SGL Count 1007100

70 dam
be Att JDdE SWT

Offset 3.70 dB = RBW 300 kHz

@9 @ VBW 1 MHZ  Mode Auto FFT

@10k M=y

20 dism

IYETEN]

10 day

0 dam—-

L] A T Vi

PN AT

40 d
Ta
-50 o8 50 i
60 &0 o
e 70
OF B34.0 MHz, 1001 pts Span 40.0 MHz CF 834.0 MHz, 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | ¥-value |__Function | Function Result |l Type | Rst | Tre | A-valus | Y-value |__Function | Function Result
ML T 625,608 MHE 12.37 dam g dowr M1 T 630, 164 MHZ 12.17 dam g dowr i
T 1 _B24,17 MMz 8 T1 1 _B24,13 MHz | -15.01 dam 8
T2 1 542,751 I = 3 factar T2 1 542 751 -14.26 dam 3 factar
| )i | )i

Middle Channel

Middle Channel

23,70 dom Offset 3,70 db = RBW 301 70 d6m Offset 3,70 db e RBW 300 kiz
0dE SWT 180 @ VBW LMHZ  Mode Auto FFT OB SWT 1890 @ VBW 1MHz  Mode Auto FFT
Count 1007100 S6GL Count 1007100
Max 817k Max
DFTER 20 dim e
10 10.d8 iy
[T AL 18621000000 MHz
0 dam—rt 0 diim—t- vl 2 $4.0)
|
-tod 10 di :
[ { | |
i W - 20 o
I it I :
nd o Wi 5 il
= W (3" G
40 d .
|
-50 o8 50 i G
60 sod
70 70
OF A36.5 MHz 1001 pts Span 40.0 MHz CF 836.5 MHz, 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | | _Function | | Type | Rst | Tre | *-valus | Y-value | _Function | Function Result |l
2 1] ; a8 dowr M1 1] 832143 WHE | 10.93 dam a8 dowr i
T1 i ridd 1 i i [ ridd
T2 1 g factor T2, 1 45,251 WHz g factor
' T '

Highest Channel

Highest Channel

23,70 dBm  Ofeet 3,70 06 = RBW 300 tHr Ref Level 2370 dom  Offset 3,70 0B w RBW 300 bz
S0GE SWT 18305 w VBW 1MHI  Mode Auto FET o At 0B SWT 18005 & VBW 1MHZ  Mode Auto FFET
GL Count 1007100 SGL Count 1007100
[@1rk M=y @10k Max
20 dim- 20 diim—rt
114 10 dee T T
T VAT
0 dam—t 0 dim—rt-
-tod 10 di
i 208
; : . [
Vol I TV
50 o \ 50 i
A
60 &0 o
70 70
OF B39.0 MHz, 1001 pts Span 40.0 MHz CF 839.0 MHz, 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | *-valus Y-value | _Function | n Result |l Type | Rst | Tre | *-valus | Y-value | _Function | Function Result |l
2 1] 837,761 WA, 10:56 d8m a8 dowr 1 M1 1] 83916 WHE | 11.51 dam a8 dowr i
T1 1 523,17 MH: -15.35 dam rida Tl 1 529,13 MH. 14,70 dim e
12 il 547871 M2 dam G factar T2 il 547791 HHD | -13.54 dam G factar
' T '
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SPORTON LAB.

FCC RF Test Report Report No. : FG061509-03D

Occupied Bandwidth

Mode FR1 n5+66A : OB BW(MHz) / DFT-S OFDM
BW 5MHz SMHz 10MHz 10MHz 20MHz 20MHz
Mod. PI/2 BPSK QPSK PI/2 BPSK QPSK PI/2 BPSK QPSK
Lowest CH 4.45 4.47 8.93 8.91 18.58 18.62
Middle CH 4.44 4.46 8.93 8.93 18.82 18.62
Highest CH 4.53 4.47 8.93 8.91 18.7 18.66
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

FR1 n5+66A / 5MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

Ref Level dam Offset 3,70 db = RBW 100 ki Ret Lavel dém  Offset 3.70 db = RBW 100 &
e At OB SWT  10ps w VBW 3004Hz  Mode Autg FFT o Att 0GR SWT 195 w VBW 300kH:  Mode Auto FRT
SGL Count 1007100 SGL Count 1007100
@10k My 817k Max
20 dm—i R 104 gim 20 dim TR
3 26,01 000 L
b . X o X
10 dar - e L 10 daen —— L By e
W T 7 W USY VAV, ! w W
il v v ¥ VA
0 Ham— A —
i T 0 dam T
\
10 d - -0 d .
L — 20 o t A
= 1l ¥ 2 -
=0 = — =0 48 R
AL Y
40 di 40 dh
50 dB 50 dB
£0 0 &0 o
-0 70
CF 826.5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | A-valus | |__Function__| Function Result |l Type | Rst | Tre | *-valus | Y-value |__Function__| Function Result |l
M1 1 2 m M1 1 127, 12,63 dam
T 1 B24.76224 MH2 OceBw 4.958594458 MH2 T 1 7.22 dim OceBw 4.475524475 MHz
T2 1 528 71775 MH2 5,00 dam T2 1 7.21 dam
: T T ;

I anmn e

Middle Channel

Middle Channel

1dém  Offset 3,70 db = RBW 100 kHT RetLavel 2370 dom  Offset 3,10 db w RBW 100 o
308 SWT 13 ps @ VBW 3004Hz  Meds Auto FFT o Att 0GR SWT 195 w VBW 300kH:  Mode Auto FRT
wunt 1007100 GL Count 1007100
(@ 10k May
CETER] 20 dam—F CETER] 1760 o
« 196,01 000 Midx
10 dBm H o 10 daem AN A g Nz FABSERAAGE MHZ
- g Y y X
0 dim—1 i 0 dam—- e
/ : | |
-10d / 10 d
- | - | |
200 20 e A 1
- - 30 - .
20 T f 7 m
\ W \ T AR T B W
A " o N
]
=50 d -50 i T
£ B 20
-0 30
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | *-valus | Y-value | _Function | Function Result |l Type | Rst | Tre | Function | Function Result |l
2 1] 14.37 dam M1 1]
T1 i Oee Bw 4445554446 MHz 1 i Oee Bw 4465534466 MHz
T2 1 T2 1
; T T ‘ T

Highest Channel

Highest Channel

(®)

Ref Level 23 70 dam

Offset 3.70 d& = RBW 100 kHz

Ref Level 2370 dom  Offset 3,70 0B w RBW 100tz
e au S00E SWT 13 s w VBW 3004HZ  Mode Auto FFT o At S0¢B  SWT 195 @ VBW 300LHZ  Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
Max fo37% M=x
20 dibm: MI[3] 12.43 dBm 20 df
N45.03100 !
: i
10 dar £ 150516 16 g LA !
i dim—rt- i 0 diim—t- .
-tod - -0 d 4 -
-2t o 20l
= \ |
30 T 30 —T
g = i ) bl A T
B ¥ - - VAR N e
50 dB T -50 e
£ B 20
EN 70
OF B46.5 MHz, 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value | _Function | Function Result |l Type | Rst | Tre | *-valus | Y-value | _Function | Function Result |l
2 1] 845031 H: 12.43 dam M1 1] 1
T1 1 54423027 MHz 45 dBm OccBw 4.535464535 MHz Tl 1 OccBw 4.475524475 MHz
12 i 848, 76773 hH: =64 dam T2 i
/ I [ !
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SPORTON LAB.
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FR1 n5+66A / 10MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

Offsat .70 db = RBW 10 70 d6m Offset 3,70 db w RBW 100 ks
SWT  37.00s @ VBW 300kHz Mode Auto FFT e ALt 0GB SWT 37905 w VBW 300kHz  Mode Autg FFT
S6GL Count 1007100
(@ 10k May
R 20 dim
1 Tk LAV AV IFATIT AT 10 da B.O1L088911 M
AT APATATRYA VIR TAT A TS
0 dim—t- - 0 dim—{-
|
! |
“tod - . - - | ‘
" | | \ | f
2008 20 o 7
i ,-" ! i\ f' Viri
3 day iy Mol i A i,
TR VA LY V]
A e YV e\ i :
ARIAAT: e \
-50 o8 50 i
60 sod
70 70
OF 029.0 MHz 1001 pts Span 20.0 MHz CF 820.0 MHz, 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value |__Function__| Function Result |l Type | Rst | Tre | *-valus | Y-value |__Function__| Function Result |l
ML T 827,302 MHE 10.55 9am M1 T [ 11.35 93m
T 1 £.55 dam OceBw | 921068931 MH: T1 1 dam OceBw | 911088911 MH2
T2 1 7.29 dam T2, 1 7.83 dam
‘ ! [ ‘ ! anmn e
23,70 dom  Offset 3,70 db = RBW 10 70 d6m Offset 3,70 db w RBW 100 ks

0GB SWT  37.0 s w VBW 300 khz

Mode Auto FFT

0 g

SWT 3795 w VBW 3004Hz  Mode Auto FFT

Count 1007100 SGL Count 1007100
M [@ 17k Max
DRTER 20 dim—F e
i a5
‘J"\' Vi r‘ (¥ &l 10 de 0310
- 0 dam—-

e |y o

W Gt
AT WL
i i
-50 o8 50 i
60 &0 o
70 70
OF A36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz, 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | *-valus | Y-value | _Function | |l Type | Rst | Tre | *-valus | Y-value | _Function | Function Result |l
2 1] 538,038 11F 10.93 dam M1 1] Ba7.110 WHE | 5 dam
T1 i 8318447 VH 7.35 dam OccBw | £.021068031 MHz 1 i 8318447 Mz | 7.35 dam OccBw | £.021068031 MHz
T2 1 8400, 7757 MH2 .74 dam T2 1 8400, 7757 MH: 6,67 dam

[

Highest Channel

Highest Channel

2370 dam  Offset 3.70 d& = RBW 100 kHz

Ref Lavel

70 dam

Offset 3,70 6 = RBW 100 kHz

i

S00E SWT 37005 w VBW 3004HZ  Mode Auto FFT e Al 0B SWT 37005 @ VBW I00LHZ  Mode Auto FET
GL Count 1007100 SGL Count 1007100
(@ 1Pk May [@ 1Pk Max
20 dim CRTER 20 i
29310/ 16 e
0 dém—1-

0L e,

[

"u‘
50 o 50 i
60 &0 o
70 70
OF B844.0 MHz, 1001 pts Span 20.0 MHz CF 844.0 MHz, 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | *-valus Y-value | _Function | n Result |l Type | Rst | Tre | *-valus | Y-value | _Function | Function Result |l
2 1] 36,078 1A, M1 1] 841695 1HE | 11.45 dam
T1 1 B39, 3447 MHz OccBw 5:531066931 MHz Tl 1 B39, 3645 MH. 5.42 dam OccBw 5.3110859L1 MF
T2 1] 848.2757 MH2 12! 1] 848.2757 MH2 | 6.16 dam

ainnn -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG061509-03D

FR1 n5+66A / 20MHz / DFT-S OFDM

PI/2 BPSK

QPSK

Lowest Channel

Lowest Channel

Hrn

Ref Level dam Offset 3,70 db = RBW 300 ks Ret Lavel dam Offset 3,70 0b = RBW 30
o ALt OB SWT 180|s w VBW LMHz  Mode Autg FFT o ALt S0 SWT  189ps w VBW
SGL Count 1007100 SGL Count 1007100
M fo 15k Max
20 dim—; - 20 diim
X S
- - 10 day 3 e % ] 2
& e = T
& dem—- b

71l 1
T2 1

OceBw | 17.982017982 MHz

424316 MHz

i) 1
12! 1

s
\f

-50 o8 50 i

60 &0 o

e 70

OF B34.0 MHz, 1001 pts Span 40.0 MHz CF 834.0 MHz, 1001 pts Span 40.0 MHz
Marker Markar

Type | Ref | Tre | A-valus | |__Function__| Function Result |l Type | Rst | Tre | *-valus | Y-value |__Function__| Function Result |l

M1 1 33, m M1 1 7. 11,72 d8m

5 dam
7.17 dam

OccBw | 17782217782 MHz

I anmn e

Middle Channel

Middle Channel

1dom  Offset 3,70 db = RBW 300 kHT RetLavel 2370 dom  Offset J.10 db = RBW 30
0GB SWT 180ps w VBW LMH:  Mode Auto FFT e ALt 0GR SWT 180ps w VBW 1 Mode Auto FET
Count 1007100 GL Count 1007100
Max [@ 1Pk Max
T CETER] 20 dam—F CETER] 77 dim
0
1 iR 1700 Mz
10 i -] 17 10 dei = i B 17 57002 MHZ
£ v
0 dim—t- 4 0 dlfim-
10 d I 10 d
2 i g
I b oA 20 d8 |
V\( |
Fad ViVl o iA
T AR o .
V) i
40 d 1 40 b \
A
n,
-50 o8 T 50 i ~
60 &0 o
-0 70
CF 836.5 MHz 1001 pts Span 40.0 MHz CF 836.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | *-valus | ¥-valu | _Function | Function Result |l Type | Rst | Tre | Y-value | _Function | Function Result |l
2 1] 8367 MHE d M1 1] dEm
T1 i OccBw | 17, 742357742 WHz 1 i am OccBw | 17.502007902 WHz
T2 1 844 G516 MHE T2, 1 13 dam
: I NI v : I i
m]
Ref Level 2370 dom  Offset 3,70 db = RBW 300 k7 Ref Level 2370 dom  Offset 3,70 0B w RBW 300 bz
S S0GE SWT 18305 w VBW 1MHI  Mode Auto FET o At 30¢B SWT 1805 @ vBW 1 Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
@ 1Pk May [@ 1Pk Max
20 dim—rt M1L1] 20 ditm M1L1]
16 e Biv 17 16 e - B 17
- K ‘\“"-"\ rle [V \
8 itm—1 i} s libm—|-
-tod ll -0 d #
A u! 204 I
y 20
G | |
i Al i W
T UL v W .
V \
40 d i Ay
0 T X
<50 d8 50 df
Wi\
-£0 B &0 o
e 70
CF 839.0 MHz 1001 pts Span 40.0 MHz CF 839.0 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | *-valus | Y-value | _Function | Function Result |l Type | Rst | Tre | *-valus | Y-value | _Function | Function Result |l
2 1] 835 M1 1] 11,60 d8m
TL 1 = Oce Bw 17.822177622 MHz Tl 1 535 dam OccBw 17.822177822 MHz
T2 1] a4 12! i .21 dam

— ! T

! anmn e
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wamanas. FCC RF Test Report

Report No. : FG061509-03D

Conducted Band Edge

FR1 n5+66A / 5MHz / DFT-S OFDM BPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

Reflevel 30.00 dim  Offset 13.80 db
SGL Count 100/100
@1 AvgPwr

Mode Auto Sweep

Limit ¢heck
Ine _FPURIOUS_JINE_ABS PARS

20 dbim "

10 dBem

0 dB i

-10 dBm ill

SPLIRIGIS, LINE_AB
-20 de

-40 dBm

-60 drm

|
L L l! 1 In
W " !}“ML) |

Start B15.0 MHz 3003 pts
purious Emissions
Rangelow | Rangeup | REW | Freguency |
B15.000 MHz 823,000 MHz 100.000 kHz 22,95604 MHz
823.000 MHz 24,000 MHz S0.000 kHz 9051 MHz
524,000 MHz §29.000 MHz 100.000 kHz 27722 MHz

g :
L JU B

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

RefLevel 30.00 dém  Offset 13.80 dB
SGL Count 100/100
@1 AvgPwr

Mode Auto Sweep

Limit fheck
20 N _FPURIOUS JINE_ABS PARS
10 dBm
L
o ds |
[ {
-10 dam: !
-20 dém i
-30 dam ‘ !
40 dBm r M
. O PO B
W (il o el i il
60 dBm
Start B15.0 MHz 3003 pts Stop 820.0 MHz
purious Emissions
Rangelow | Rangeup | REW | Frequency | powerabs | ALimit
615.000 MHz | 823,000 MHz | 100.000 kHz B22.26074 MHz -36.23 dBm -23.23 dB
23,000 MHz 924,000 MHz S0.000 kHz 823.95155 MHz -57.69 dBm -14.69 dB
524,000 MHz 829,000 MHz 100.000 kHz 527 48402 MHz 9.7 dim -20.73 dB
S
GRNENEEED we

L JL ]
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FR1 n5+66A / 5MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum L

Ref Level 30.00 dém Offset 13.80 dB Mode Auto Sweep

SGL Count 100/100
@1 AvgPwr
SPURIGUEHEEKABS PARS

Line _$PURIOUS_|INE_ABS PABS
20 dbm

10 dBm :

‘

-10 dem | Lh{

B

-20 dBm

=

-30 dBm:

\'l‘%

; ]
B m
" w
It T
-60 dBm
Start 844.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Ppowerabs | ALimit
§44.000 MHz 549,000 MHz 100.000 kHz 848.63287 MHz 15,68 dBm -10.31 dB
£45.000 MHz 850.000 MHz 50.000 kHz 849.02847 MHz -17.15 dBm -4.15 dB
£50.000 MHz 860,000 MHz 100.000 kHz 850,02498 MHz -34.66 dBm -21.66 dB

L JC ) I e

Highest Band Edge / Full RB Channel Power < -13dBm Pass

Ref Level 30.00 dBm Offset 13.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
SPLRIOE Qe 2B S
20 w‘lb;wm‘ sPURIOUS INE_ABS PARS
o ﬂBhr‘ f .
e ol
by el
1 |
110 dBm;

- h ,
i h i

"

g Ty
&0 dBm - =
Start B44.0 MHz 3003 pts Stop 860.0 MHz
|Spurious Emissions
Rangelow | RangeUp | REW | Frequency | Powerabs | ALimit |
B44.000 MHz | 945,000 MHz | 100.000 kHe 846,14036 MHz 2.46 dbm -20.52 dB
B849.000 MHz 850.000 MHz 50.000 kHz 849.03147 MH: -24.97 dBm de
BS50,000 MHz 860,000 MHz 100.000 kHz 850.86414 MHz -40,32 dEm 27.33 dB
L Bj B, HHERREED we
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Report No. : FG061509-03D

FR1 n5+66A / 5MHz / DFT-S OFDM QPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Reflevel 30.00 dim  Offset 13.80 db Mode Auto Sweep
SGL Count 1000/1000
@1 AvgPwr
Limit heck

ine §PURIOUS INE_ABS PARS
20 dbim

10 dBem

0 dB

ml
-10 dém Lj
4
]

o %
it MMMM l‘ N | ‘Vll“M Ity d xh
i i

-60 dam

Start B15.0 MHz 3003 pts Stop 829.0 MHz
purious Emissions
Rangelow | Rangeup | REW | Freguency |  Ppowerabs | ALimit

B15.000 MHz 823,000 MHz 100.000 kHz 1608 MHz -31.56 dBm -18.56 dB
823.000 MHz 24,000 MHz S0.000 kHz -16.77 dBm -3.77 dB
824.000 MHz 529,000 MHz 100.000 kHz 521 z 18,79 dim -11.21 dB
— S——
Il T
L J GRHRNERD we

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

RefLevel 30.00 dém  Offset 13.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Limit ¢heck
20 1E;"“ FPURIOUS INE_ABS PARS
10 dBem
L
A s Mg
s T e AT
-10 dem | L
20 dom ] I
| !
-30 dém !
-49 dam el
Pl il
it vl
-60 dBm
Start B15,0 MHz 3003 pts Stop B29,0 MHz
purious Emissions
Rangelow | Rangeup | REW | Frequency | powerabs | ALimit
£15.000 MHz | £23,000 MHz | 100.000 kHz 822,402 ~37.06 dbm -24.08 db
B23.000 MHz 924,000 MHz 50.000 kHz =&V, 14 dBm
524,000 MHz 829,000 MHz 100.000 kHz 25 07 2 5,27 dBm 21.7
P
L JU B, GRHENEED e

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EF009

Page Number : A75 of A331
Report Issued Date : Aug. 25, 2020
Report Version : Rev. 01
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Report No. : FG061509-03D

FR1 n5+66A / 5MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dém Offset 13.80 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
SPURIGUEHEEKABS PARS
Line _§PURIOUS_| INE_ABS PABS
20 dEm
10 dBm f
|
-10 dam h

-20 dBm

IR

T=

im'f'“ JMJ i ' Y%M%

-60 dBm
Start 844.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Ppowerabs | ALimit
§44.000 MHz 549,000 MHz 100,000 kHz 848.68282 MHz 15.13 dBém -10.67 dB
£45.000 MHz 850.000 MHz 50.000 kHz 849.01548 MHz -16.28 dBm -3.28 dB
£50.000 MHz 860,000 MHz 100.000 kHz 850,10490 MHz -30.81 dBm -17.81 dB
L I J IR we
Date: 16.JUL.202 1

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dém  Offset 13.80 dB Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr

SPLRLGUE CHNER 2B S
20 ah;‘n\l FPURIOUS INE_ABS PARS
10 dBem
K T
)
fd
‘10 dBm
20 di:
30 dém
-49 dBm " #
WWW““\” ",
-50 dam n‘
‘m.‘_"“—- S S N ——
60 dBm
Start B44.0 MHz 3003 pts Stop 860.0 MHz
|Spurious Emissions
Rangelow | Rangeup | REW | Frequency |___Power abs Atimit |
644.000 MHz | 849,000 MHz | 100000 FHz 826,18032 MHz 3.04 dBm ~20.96 d
B849.000 MHz 850.000 MHz 50.000 kHz 849,00050 MHz -25.37 dBm
BE0,000 MHz 860,000 MHz 100.000 kHz 850.03497 MHz -35.60 dim

L N ]
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FR1 n5+66A / 10MHz / DFT-S OFDM BPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum % [

Ref Level 30.00 dBm Offset 13.80 dB
SGL Count 1000/1000

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck

Ine _FPURIOUS_JINE_ABS PARS

20 dbim |

10 dBem {

0 dB

-10 dem -

1My |
il T
1! | "JWJ) Bk g [
J U'LI i ‘LU\ uﬂl ,\'\.Iu‘ 'i”f"fj

Start B15.0 MHz 3003 pts Stop 834.0 MHz

[Spurious Emissians

Rangelow | Rangeup | REW | Freguency |  Ppowerabs | ALimit
B15.000 MHz 823,000 MHz 100.000 kHz 4418 MHz -35.30 dBm -22.30 dB
£23.000 MHz 924,000 MHz 100.000 kHz -16.02 dBm -3.03 dB
824000 MHz 934,000 MHz 100.000 kHz . z 15.03 dBm -10.97 dB

- e ————
i
L J GHNRNERND wa

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

RefLevel 30.00 dém  Offset 13.80 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

Limit fheck
2p ghine _FPURIOUS LINE ABS PARS
10 dBm ,
i
o a4 ‘Hw-‘w kR st sl
A R R A T
-10 dBm T \
SPLRIGIUS, LINE_AB ‘ \
20 de " T
30 dBm ‘ lr
(I
/
49 dam - 2 |
e
0 dBm
60 dBm
Start B15.0 MHz 3003 pts Stop B33.0 MHZ
|Spurious Emissions
Rangelow | Rangeup | REW | Frequency | powerabs | ALimit |
615.000 MHz | 823,000 MHz | 100.000 kHz 7 Mz ~36.00 dBm -23.00 dB
23,000 MHz 924,000 MHz 100.000 kHz -5.85 dB
524,000 MHz 834,000 MHz 100.000 kHz -16.77 B

L JL ]
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Report No. : FG061509-03D

FR1 n5+66A / 10MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Reflevel 30.00 dim  Offset 13.80 db Mode Auto Sweep
SGL Count 1000/1000
@1 AvgPwr

SPURIOE CHNER ABS

Ine _FPURIOUS_JINE_ABS PARS

20 dbim

10 dBem

|
[l
}I

-10 dem -
-20 dam ,l ~
/
-30 dem -
A 1
L!'\ dem I T h m ‘5{ .
ikl TP B
]‘.f‘% i e SR : b
PRI C o 1 |
-60 dBm
Start B39.0 MHz 3003 pts Stop 860.0 MHz
[Spurious Emissians
Rangelow | Rangeup | REW | Frequency |  Ppowerabs |
639.000 MHz 249,000 MHz 100.000 kHz 84854545 MHz 19.45 dBm
843,000 MHz §50.000 MHz 100,000 kHz 843,00549 MHz -16,37 dBm
850,000 MMz 960,000 MHz 100.000 kHz 19 MHz -35.43 dim
- e ———
T
L J GHNRNERND wa

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

RefLevel 30.00 dim  Offset 13.80 dB Mode 4uto Sweep
SPURIGGE QHNER ABS A
2p ghine FPURIOUS LINE ABS PARS
10 dBm 1
M 1 \ [ wktwd
oftbb gAY ot gliarang
| : I |
110 dam ‘
20 dém
]
4
30 dem 5
4 dam O ".'\A
50 dam ™ .
60 dBm — ]
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